
POS NO. SPARE PART DESCRIPTION PCS. PRODUCT NO.

1 SPOUT 1 2380.70

2 ORIFICE 1 2239.71

3 O-RING SEAL (9x1.8)mm 1 9917084

4 O-RING SEAL (18x3)mm 1 9916220

5 SCREW M6x8 5 9903288

6 BODY  1 2332.31

7 SCREW M8x8 1 9903025

8 CARTRIDGE (Ø35)mm 1 2043.19

9 NUT M37x1.5 1 2262.55

10 SCREW M4x10 3 9903152

11 HANDLE BODY 1 2262.50

12 HANDLE PLATE 1 2262.60

13 HANDLE ARM 1 2262.45

14 SCREW M4X4 1 9903.024

15 MOUNTING KIT 1 2002.49

16 HOSE M10x1-9/16 2 2901.015

                                  Immersion G-2305-LM31


